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TEST REPORT DESCRIPTION

Applicant : SOLAX POWER NETWORK TECHNOLOGY (ZHEJIANG) CO., LTD.
Manufacturer . SOLAX POWER NETWORK TECHNOLOGY (ZHEJIANG) CO., LTD.
Trade Mark . SolaX Power

EUT :  Adapter Box

Model No. . Adapter Box G2

Power Supply :  AC 100-240V, 50/60Hz

Measurement Procedure Used:

AS/NZS CISPR 32:2015+AMD1:2020

The device described above is tested by EMTEK (NINGBO) CO., LTD. to determine the maximum emission
levels emanating from the device and the severe levels of the device can endure and its performance
criterion. The measurement results are contained in this test report and EMTEK (NINGBO) CO., LTD. is
assumed full of responsibility for the accuracy and completeness of these measurements. Also, this report
shows that the EUT (Equipment Under Test) is technically compliant with the AS/NZS CISPR 32
requirement.

This report applies to above tested sample only. This report shall not be reproduced in part without written
approval of EMTEK (NINGBO) CO., LTD.

Date of Test 0 September 29, 2022 to December 08, 2022
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June Gao/Engineer
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1. SUMMARY OF TEST RESULT
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EMISSION
Description of Test Item Standard Limits Results
Conducted emissions from the AC AS/NZS CISPR Class B, Pass
mains power ports 32:2015+AMD1:2020 Table A.10
. AS/NZS CISPR Class B,
Wired network ports | 5556154 AMD1:2020 Table A. 12 pass
Asymmetric g . AS/NZS CISPR Class B,
mode Optical fibre ports 32:2015+AMD1:2020 Table A. 12 NIA
conducted Broadcast receiver AS/NZS CISPR Class B, N/A
emissions tuner ports 32:2015+AMD1:2020 Table A. 12
AS/NZS CISPR Class B,
A E1 32:2015+AMD1:2020 Table A. 12 NIA
TV broadcast AS/NZS CISPR Class B, N/A
Conducted receiver tuner ports 32:2015+AMD1:2020 Table A.13
differential RF modulator output AS/NZS CISPR Class B, N/A
voltage ports 32:2015+AMD1:2020 Table A.13
emissions FM broadcast AS/NZS CISPR Class B, N/A
receiver tuner ports 32:2015+AMD1:2020 Table A.13
Radiated emissions at frequencies up AS/NZS CISPR
to 1 GHz 32:2015+AMD1:2020 | C'@ss B TableA4 —
Radiated emissions at frequencies AS/NZS CISPR
above 1 GHz 32:2015+AMD1:2020 | C'ass B, Table A5 e
Radiated emissions from FM AS/NZS CISPR
receivers 32:2015+AMD1:2020 Taliles. 6 NIA
Outdoor units of home satellite AS/NZS CISPR
receiving systems 32:2015+AMD1:2020 ) NIA
Note: N/A is an abbreviation for Not Applicable.
FRGENMENRRATIRAT ik I aTIRT e XiEiRiE216758E8S Http mtek m.cr nk mt om.cn
EMTEK(Ningbo) Co., Ltd Add: No. 8, Building 8, Lane 216, Qingyi Road, High-tech Zone, Ningbo, Zhejiang, China Htty NW.er Y 1 emte 1
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2. GENERAL INFORMATION

2.1. Description of Device (EUT)

EUT

Model Number

Test Voltage

AC Adapter

Highest Frequency
Sample Number
Applicant

Address

Manufacturer

Address

Date of Received

Date of Test

2.2. Input / Output Ports

: Adapter Box

M/N: ABT020120A

. Adapter Box G2

. AC 240V/50Hz, AC 120V/60Hz

Input: AC 100-240V, 50/60Hz, 1.5A
Output: DC 12V, 2A, 24W

. 2400 MHz

ENB2209290149E008-1-1

EMIT

EKQ)

ess to the Wor

SOLAX POWER NETWORK TECHNOLOGY (ZHEJIANG) CO., LTD.

No0.288, Shizhu Road, Tonglu Economic Development Zone, Tonglu
City, Zhejiang Province 310000, P. R. China

SOLAX POWER NETWORK TECHNOLOGY (ZHEJIANG) CO., LTD.

No0.288, Shizhu Road, Tonglu Economic Development Zone, Tonglu
City, Zhejiang Province 310000, P. R. China

September 29, 2022

September 29, 2022 to December 08, 2022

P;rt Name Type* M;:Xébigm Sf?ii?c;(:: d Comments
1 Enclosure N/E - - None
2 Net Port A/D -- -- None
3 AC Port AC = S None
4 DC Line DC No Unshielded None

*Note: Use abbreviations:

AC= AC Power port
DC= DC Power port
N/E= Non-Electrical

A/D=Analogue/digital data port (signal/control port, antenna port, wired network port, broadcast
receiver tuner port, optical fibre port)

FRBENEMERTRAT sk L E TR A X iERE2167588S

EMTEK(Ningbo) Co., Ltd Add: No. 8, Building 8, Lane

Report No. ENB2209290149E00801R
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2.3. Independent Operation Modes

A. ON

2.4. Test Manner

Test ltems Test Voltage O&(—(})rgg;)n Worst case
ﬁzril:lsu;fxeerr;gsélsons from the AC ﬁg iggyggn; —— Mode A
,:;)i/;nsrigre{:lc mode conducted ﬁg iggyggn; S Mode A
requencies up 0 4 GHz AC 120visor | Mode Mode A
equencies above 1 GHz AC 120vic0r | Mode Mode A

2.5. Description of Test Facility

Site Description
EMC Lab.

Name of Firm
Site Location

2.6. Test Software

Item
Conducted Emission

Radiated Emission

: Accredited by CNAS

The Certificate Registration Number is L6666.
The Laboratory has been assessed and proved to be in compliance with
CNAS-CL01:2018 (identical to ISO/IEC 17025:2017)

Accredited by FCC
Designation Number: CN1302
Test Firm Registration Number: 436491

Accredited by A2LA
The certificate is valid until May 31, 2023

Accredited by Industry Canada
The Conformity Assessment Body Identifier is CN0114

EMTEK (NINGBO) CO., LTD.

No. 8, Building 8, Lane 216, Qingyi Road, Ningbo Hi-Tech Zone, Ningbo
, Zhejiang, China

Software
TS+ (Ver. 4.0.0.0)

TS+ (Ver. 4.0.0.0)

FRBENEMERTRAT el BT E TR R XA

EMTEK(Ningbo) Co., Ltd Add: No. 8, Building 8, Lane 216

Report No. ENB2209290149E00801R
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Page 7 of 45 Ver.1.0



EMTEKY)

Access to the World

2.7. Support Device

Notebook : Manufacturer: LENOVO
M/N: T430s
S/N: RORK4YK

2.8. Measurement Uncertainty

Test Item Uncertainty

Conducted Emission Uncertainty 2.08dB (9 k-150 kHz)
2.40dB (150 k-30 MHz)

4.06 dB (Polarize: H) (30MHz-1000MHz)
4.04 dB (Polarize: V) (30MHz-1000MHz)
4.82 dB (Polarize: H) (1~18GHz)
4.80 dB (Polarize: V) (1~18GHz)

Radiated Emission Uncertainty
(3m Chamber)

ik Http://www.emtek.com.cn  #f#8 : nb@emtek.com.cn
Http://www.emtek.com.cn  E-mail: nb@emtek.com.cn
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3. MEASURING DEVICE AND TEST EQUIPMENT

3.1.For Conducted Emission Measurement

World

Equ. No. Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval

ENE-002 | EMITeSt ipohde & Schwarz|  ESc 101107 | July 07,2022 | 1 Year
Receiver

ENE-003| L.IS.N |Rohde & Schwarz| ENV216 101193 | July 07,2022 | 1 Year

ENE-004| L.IS.N Schwarzbeck | NSLK 8126 | 8126-462 | July 07,2022 | 1 Year

ENE-006 | Pulse Limiter MTS'SySitkemteCh” IMP-136 261133;001' July 07,2022 | 1 Year

ENE-005 | RF Sl‘j‘;:}fh'”g cD RSU-M2 38400 July 07,2022 | 1 Year

3.2.For Conducted Emissions at Telecommunications/network port Measurement

Equ. No. Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
ENE-186 | CMITest R&S ESR7 102487 | May 27,2022 | 1 Year
Receiver
ENE-067 I.S.N Tsetq ISNT8 51926 Jan. 10, 2022 1 Year
ENE-068 I.S.N Tsetq ISNT8-Cat 6 50583 Jan. 10, 2022 1 Year
- VTSD
ENE-159 | Pulse Limiter Schwarzbeck 9561E-N 0929 Dec.20, 20021 1 Year
ENED ol Ry HTEC HRSU 222101 | AUQUSL22, | g yeq
unit 2022
Hubber .

ENE-083 RF Cable Suhner/Swiss CBL-RE-3 / April 07, 2022 1 Year
FRBEMMENRERERAT kil Ht >mtel I n n.cn
EMTEK(Ningbo) Co., Ltd Add: No. 8, Building 8, Lane 216, Qingyi Road, High-tech Zone, Ningbo, Zhejiang, China Http://www.emtek Y E-r b@emte 1
Report No. ENB2209290149E00801R Page 9 of 45 Ver.1.0



3.1.For Radiated Emission Measurement (Up to 1 GHz)

EMTEK(Q)

Equ. No. Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
ENE-185 | EMI Test Receiver R&S ESR7 102480 May 18, 2022 1 Year
ENE-190 Antenna multiple Schwarzbeck VULB 9163 01499 May 21, 2022 2 Year
ENE-195 Pre-Amplifier JS Denki PAO9K03-40( JSPA21019 | May 18, 2022 1 Year
ENE-204 Lr?(\;\égfzelgltllaer%iy JS Denki JSDSW-F JSD[S)\(/)V22211 May 27, 2022 1 Year

switching
ENE-279-1 RF cable Rosenberger Ll7'§)%01'7 / June 01, 2022 1 Year
ENE-279-2 RF cable Rosenberger Ll7—5CO%01-3 / June 01, 2022 1 Year
ENE-279-3 RF cable Rosenberger L17-5CO(())01-1 / June 01, 2022 1 Year
ENE-279-4 RF cable Rosenberger / / June 01, 2022 1 Year
ENE-279-5 RF cable Rosenberger / / June 01, 2022 1 Year
ENE-279-6 RF cable Rosenberger "08'5%%46'1 / June 01,2022 | 1 Year
ENE-283 RF cable Rosenberger LU?-;:01§11-1 / June 01, 2022 1 Year
3.2. For Radiated Emission Measurement (Above 1 GHz)

Equ. No. Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval

ENE-171 EXA Signal KEYSIGHT N9O10B |MY60242467|March 01,2022| 1 Year
Analyzer
ENE-191 Horn antenna Schwarzbeck BBHAIS9120 02588 May 27, 2022 2 Year
ENE-198 Pre-amplifier JS Denki PA0118-50 | JSPA21022 | May 27, 2022 1 Year
ENE-193 Horn antenna Schwarzbeck BBHA 9170 01190 May 27, 2022 2 Year
ENE-199 Pre-amplifier JS Denki PA1840-55 | JSPA21023 | May 27, 2022 1 Year
ENE-279-1 RF cable Rosenberger L17'C0%01'70 / June 01, 2022 1 Year
ENE-281-1 RF cable Rosenberger L17'C0%01'35 / June 01,2022 | 1 Year
ENE-281-2 RF cable Rosenberger L”'%%Ol'ls / June 01,2022 | 1 Year
ENE-282-1 RF cable Rosenberger LAZ'%%)ZS'% / June 01,2022 | 1 Year
ENE-282-2 RF cable Rosenberger LAZ'%%)ZS'B / June 01,2022 | 1 Year
ENE-283 RF cable Rosenberger LU7-;3015>11-1 / June 01,2022 | 1 Year
TRBENSNRRABRAT sk L E TR Htt emtek I m n.cn
Report No. ENB2209290149E00801R Page 10 of 45 Ver.1.0
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4. CONDUCTED EMISSIONS FROM THE AC MAINS POWER PORTS

4.1. Block Diagram of Test Setup

Metal ground plane
—

Test receiver

Metal ground plane

EUT AE

/ 80cm
AMN f

AMN: Artificial Mains Network
AE: Associated equipment
EUT: Equipment under test

4.2. Limits
AS/NZS CISPR 32:2015+AMD1:2020, Class B, Table A.10

Frequency Limit (dBuV)
(MHz) Quasi-peak Level Average Level
0.15 ~ 0.50 66.0 ~ 56.0 * 56.0 ~46.0 *
0.50 ~ 5.00 56.0 46.0
5.00 ~ 30.00 60.0 50.0

NOTEZ1-The lower limit shall apply at the transition frequencies.
NOTE2-The limit decreases linearly with the logarithm of the frequency in the range
0.15MHz to 0.50MHz.

4.3. Test Procedure

The EUT was placed on a desk 0.8 m height from the metal ground plane and 0.4 m from the conducting
wall of the shielding room and it was kept at least 0.8 m from any other grounded conducting surface.
The size of the table will nominally be 1.5 m x1.0 m.

The rear of the arrangement shall be flush with the back of the supporting tabletop unless that would not
be possible or typical of normal use.

All units of equipment forming the system under test (includes the EUT as well as connected peripherals
and associated equipment or devices) shall be arranged such that a nominal 0.1 m separation is
achieved between the neighboring units.

Connect EUT to the power mains through a artificial mains network (AMN). Where the mains cable
supplied by the manufacturer is longer than 1 m, the excess should be folded at the centre into a bundle
no longer than 0.4 m, so that its length is shortened to 1 m.

SREENSMERERAR ik ST ARG RN XERI8216588S Wik : Http://www.emtek.com.cn  #B#8 : nb@emtek.com.cn
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Report No. ENB2209290149E00801R Page 11 of 45 Ver.1.0



EMTEKY)

ccess to the World

All the support units are connecting to the other AMN.

The AMN provides 50 ohm coupling impedance for the measuring instrument.
The CISPR states that the AMN with 50 ohm and 50 microhenry should be used.
Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was sweep.

Set the test-receiver system to quasi peak detect function and average detect function, and to measure
the conducted emissions values.

Test results were obtained from the following equation:

Measurement (dBuV) =Correct Factor (dB) + Reading (dBuV)
Over (dB) = Measurement (dBpV) - Limit (dBuV)

4.4. Measuring Results

Pass.

Please refer to the following pages.

emtek.com.cn #f#8 : nb@emtek.com.cn
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Project Information

Mode: ON Voltage: AC 120V/60Hz
Environment: Temp: 24°C Humi:52% Engineer: Allen Tang
100~ ASINZS CISPR32 Class B(N)
90
80
70
S 60 AS/NZS CISPR32 Class B-QP Limit
1 ASINZS CISPR32 Class B-AV Limit
5 g |
T 4%
(V]
= 304
20 iy ol y
12 ’,f“\/\»-”‘ ,’\f il M;, e %JM
-104 L |
150k ™ 10M 30M
Frequency[Hz]
Final Data List
QP QP QP QP AV AV AV AV
NO. [i/lrquz.] Fa(ljctor Reading Value Limit Margin | Reading | Value Limit | Margin | Verdict
[AB] | '[@BuV] | [dBuV] | [dBuv] | [dB] | [ABMVI | [dBuV] | [dBuV] | [dB]
1 0.150 10.50 32.05 42.55 66.00 23.45 19.28 29.78 56.00 26.22 Pass
2 0.234 10.45 21.16 31.61 62.31 30.70 12.18 22.63 52.31 29.68 Pass
3 0.478 10.41 26.13 36.54 56.37 19.83 23.91 34.32 46.37 12.05 Pass
4 1.758 10.54 3.15 13.69 56.00 42.31 -0.03 10.51 46.00 35.49 Pass
5 2.342 10.59 3.19 13.78 56.00 42.22 -0.41 10.18 46.00 35.82 Pass
6 3.582 10.69 3.61 14.30 56.00 41.70 1.43 12.12 | 46.00 33.88 Pass
FIRH AN NEREEAE bt T B TR @ ik : Http://www.emtek.com.cn 8% : nb@emtek.com.cn
EMTEK(Ningbo) Co., Ltd Add: No. 8, Building 8, Lane 216, Qingyi Road, High-tech Zone, Ningbo, Zhejiang, China Http://www.emtek.com.cn  E-mail: nb@emtek.com.cn
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Project Information

Mode: ON Voltage: AC 120V/60Hz
Environment: Temp: 24°C Humi:52% Engineer: Allen Tang

100~ AS/NZS CISPR32 Class BiL)

90+

80+

70+

60—\

AS/NZS CISPR32 Class B-QP Limit

> l : s
%- 50 _\ | ASINZS CISPR32 Class B-AV Limit
T wlon
% 40+¢ = ¥
= 304
20+ I Iigq\;\ ’” m MH Ww A ¢ |
10+ Ll A‘ Wﬂm‘x W A p Wf" 5 \( ,(Jt ‘P !J' 2 ,WW'W
of ANV IO e
_10 I I I L I I I L |
150k M 10M 30M
Frequency[Hz]
Final Data List
QP QP QP QP AV AV AV AV
NO. [i/lrquz.] Fa(ljctor Reading Value Limit Margin | Reading | Value Limit | Margin | Verdict
[dB] | [dBuV] | [dBuV] | [dBuV] | [dB] | [dBuVI | [dBuV] | [dBuV] | [dB]
1 0.162 10.51 29.64 40.15 65.36 25.21 18.55 29.06 | 55.36 | 26.30 Pass
2 0.302 10.47 15.77 26.24 60.19 33.95 11.65 2212 | 50.19 | 28.07 Pass
3 0.478 10.40 28.29 38.69 56.37 17.68 25.72 36.12 | 46.37 10.25 Pass
4 0.710 10.34 5.42 15.76 56.00 40.24 3.11 13.45 | 46.00 | 32.55 Pass
5 11.190 | 10.67 9.72 20.39 60.00 39.61 2.69 13.36 | 50.00 | 36.64 Pass
6 18.774 | 10.73 8.63 19.36 60.00 40.64 3.91 14.64 | 50.00 | 35.36 Pass
FREBEMMSNERERAE ik TR X %216758E85 ik Http://www.emtek.com.cn  #f#8 : nb@emtek.com.cn
EMTEK(Ningbo) Co., Ltd Add: No. 8 Bumlm(, 8, Lane 216, Qingyi Road, High-tech Zone, Ningbo, Zhejiang, China  Http://www.emtek.com.cn  E-mail: nb@emtek.com.cn

Report No. ENB2209290149E00801R

Page 14 of 45

Ver.1.0




EMTEK®

5s to the

Project Information

World

Mode: ON Voltage: AC 240V/50Hz
Environment: Temp: 24°C Humi:52% Engineer: Allen Tang
100~ ASINZS CISPR32 Class B(N)
90+
80+
70+
S 604 AS/NZS CISPR32 Class B-QP Limit
a ASINZS CISPR32 Class B-AV Limit
£ 50+ I
T 401,
[0}
- 304
20_ i
-“.N\_ H.J 'Iu ‘K N .w\ f‘ wﬂlﬂwvw
104 ~ s A ""‘.
_10 I I I L I I I L |
150k M 10M 30M
Frequency[Hz]
Final Data List
QP QP QP QP AV AV AV AV
NO. [i/lrquz.] Fa:jctor Reading Value Limit Margin | Reading | Value Limit | Margin | Verdict
[AB] | '[@BuV] | [dBuV] | [dBuv] | [dB] | [ABMVI | [dBuV] | [dBuV] | [dB]
1 0.160 10.49 26.01 36.50 65.46 28.96 18.12 28.61 55.46 26.85 Pass
2 0.290 10.43 21.99 32.42 60.52 28.10 18.71 29.14 | 50.52 21.38 Pass
3 0.490 10.42 24.55 34.97 56.17 21.20 21.72 32.14 | 46.17 14.03 Pass
4 0.830 10.49 5.55 16.04 56.00 39.96 3.25 13.74 | 46.00 32.26 Pass
5 4.160 10.70 5.23 15.93 56.00 40.07 3.27 13.97 | 46.00 32.03 Pass
6 19.440 | 10.85 10.06 20.91 60.00 39.09 4.98 15.83 | 50.00 | 34.17 Pass
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Project Information

Mode: ON Voltage: AC 240V/50Hz

Environment: Temp: 24°C Humi:52% Engineer: Allen Tang

AS/NZS CISPR32 Class B(L)

100+
90
80
70
S 60 AS/NZS CISPR32 Class B-QP Limit
= 50 ASINZS CISPR32 Class B-AV Limit
e |
T 405~
[0}
- 303
20 ; ‘MW " ‘
& ] "
10 \ “w‘j"’\x "r“ j\_ih,-'\; N "‘.Iﬂ :,\\I er\. v f’Vﬁ,W'\'\..‘\.‘\l MMN
0 [ £ ¥yl el
_10 | | L |
150k 10M 30M
Frequency[Hz]
Final Data List
QP QP QP QP AV AV AV AV
NO. [i/lrquz.] Fa:jctor Reading Value Limit Margin | Reading | Value Limit | Margin | Verdict
[dB] | [dBuV] | [dBuV] | [dBuV] | [dB] | [dBuVI | [dBuV] | [dBuV] | [dB]
1 0.150 10.51 27.01 37.52 66.00 28.48 18.10 28.61 | 56.00 | 27.39 Pass
2 0.260 10.48 23.19 33.67 61.43 27.76 19.48 29.96 | 51.43 | 21.47 Pass
3 0.490 10.39 25.72 36.11 56.17 20.06 23.56 33.95 | 46.17 12.22 Pass
4 2.510 10.43 3.78 14.21 56.00 41.79 1.94 12.37 | 46.00 | 33.63 Pass
5 3.160 10.44 4.98 15.42 56.00 40.58 3.21 13.65 | 46.00 | 32.35 Pass
6 10.300 | 10.67 9.66 20.33 60.00 39.67 6.33 17.00 | 50.00 | 33.00 Pass
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5. ASYMMETRIC MODE CONDUCTED EMISSIONS AT WIRED NETWORK
PORTS

5.1. Block Diagram of Test Setup

/ Metal ground plane

Test receiver

Metal ground plane

EUT

/' goem N

AMN

AMN: Artificial mains network

AE: Associated equipment

EUT: Equipment under test

AAN: Asymmetric artificial network

5.2. Limits

AS/NZS CISPR 32:2015+AMD1:2020, Class B, Table A.12

Frequency range | Coupling device Detector type / Class B voltage | Class B current
(MH2z) (see Table A.8) bandwidth limits dB(uV) limits dB(pA)
0.15t0 0.5 o e 84 to 74
0.5 to 30 Quasi z 74 A
0.15t00.5 74 to 64
AAN Average / 9 kHz
0.5t0 30 64
0.15t0 0.5 84 to 74 40to 30
CVP and current Quasi Peak / 9 kHz
0.5 to 30 probe 74 30
0.15t0 0.5 CVP and current 7410 64 30to 20
Average / 9 kHz
0.5t0 30 probe 64 20
0.15t0 0.5 . 40to 30
Current Probe Quasi Peak / 9 kHz
0.5t0 30 30
N/A
0.15t0 0.5 30to 20
Current Probe Average / 9 kHz
0.5t0 30 20

EMTEK(Ningbo) Co
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Ltd Add: No. 8

Report No. ENB2209290149E00801R

Building 8, Lane

tech Zone, Ningbo

Page 17 of 45

Zhejiang, China



EMTEKY)

ccess to the World

5.3. Test Procedure

The EUT is put on the plane 0.8m high above the ground by insulating support and connected to the AC
mains through artificial mains network(AMN) or connected to the wired network port through an
asymmetric artificial network(ANN). AMN provided a 500hm coupling impedance for the tested
equipment AC mains port, ANN provided a common mode (asymmetric mode) impedance of 150 Q to
the wired network port under test. Both sides of AC line and the wired network line are investigated to
find out the maximum conducted emission according to the EN 55032 regulations during conducted
emission measurement.

The bandwidth of the receiver is set at 9 kHz in 150 kHz~30 MHz. The frequency range from 150 kHz
to 30 MHz is investigated.

Test results were obtained from the following equation:

Measurement (dBuV) =Correct Factor (dB) + Reading (dBpV)
Over (dB) = Measurement (dBpV) - Limit (dBuV)

5.4. Measuring Results

Pass.

Please refer to the following pages.
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Project Information

Mode: ON Voltage: AC 120V/60Hz
Environment: Temp: 24°C Humi:52% Engineer: Allen Tang
100~ (CE)AS NZS CISPR 32 Class B TELECOM(ISN-067)
90+
B et — (CE)AS NZS CISPR 32 Class B TELECOM-QP Limit
10+ (CE)JASNZS CISPR 32 Class B TELECOM-AV Limit
5 60+
T .
ﬁ 50-.4\_\
T 401 ;
3 5l r’ i f'ﬂ : ‘
. '\! i .
20+ ".\” \Jﬁth“muf M “‘Wr,,,\,' ‘J\{ ,\_ﬂ'\j‘ wa*"u W fu!“ MW
10+ \£/ PRV, kL) M
0__
_10 | | | [ | | | [ |
150k ™ 10M 30M
Frequency[Hz]
Final Data List
QP QP QP QP AV AV AV AV
NO. [i/lrquz.] Fa(ljctor Reading Value Limit Margin | Reading | Value Limit | Margin | Verdict
[dB] [dBpV] [dBpV] [dBuV] [dB] [dBuV] | [dBuV] | [dBuV] [dB]
1 0.154 | 10.06 38.52 48.58 83.78 35.20 32.65 4271 | 73.78 | 31.07 Pass
2 0.478 10.31 34.48 44.79 74.37 29.58 32.24 4255 | 64.37 | 21.82 Pass
3 0.586 10.35 20.81 31.16 74.00 42.84 19.65 30.00 | 64.00 | 34.00 Pass
4 1.170 | 10.49 15.49 25.98 74.00 48.02 14.73 25.22 | 64.00 | 38.78 Pass
5 1.758 10.52 16.80 27.32 74.00 46.68 14.78 25.30 | 64.00 | 38.70 Pass
6 2.342 10.55 25.21 35.76 74.00 38.24 19.55 30.10 | 64.00 | 33.90 Pass
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Project Information

Mode: ON Voltage: AC 240V/50Hz
Environment: Temp: 24°C Humi:52% Engineer: Allen Tang
100~ (CE)AS NZS CISPR 32 Class B TELECOM(ISN-067)
90+
30‘\ , (CE)AS NZS CISPR 32 Class B TELECOM-QP Limit
70\ A (CE)ASNZS CISPR 32 Class B TELECOM-AV Limit
S‘ 60+ x,‘""‘__f-““\mr -t \-.q'i"_ ‘/I‘“- \ .H ’Wq l‘ﬂl J‘J“j’\\f\ y‘J
B Lt
T = R
T 4071
[0}
- 30+
20+
10+
0__
_10 | | | [ | | | [ |
150k M 10M 30M
Frequency[Hz]
Final Data List
QP QP QP QP AV AV AV AV
NO. [i/lrquz.] Fa(ljctor Reading Value Limit Margin | Reading | Value Limit | Margin | Verdict
[AB] | '[@BuV] | [dBuV] | [dBuv] | [dB] | [ABMVI | [dBuV] | [dBuV] | [dB]
1 0.158 10.07 37.53 47.60 83.57 35.97 32.33 42.40 73.57 31.17 Pass
2 0.494 10.32 33.14 43.46 74.10 30.64 30.23 40.55 64.10 23.55 Pass
3 0.586 10.35 21.65 32.00 74.00 42.00 19.99 30.34 | 64.00 33.66 Pass
4 1.170 10.49 15.87 26.36 74.00 47.64 14.55 25.04 | 64.00 38.96 Pass
5 1.758 10.52 15.68 26.20 74.00 47.80 14.71 25.23 64.00 38.77 Pass
6 10.418 | 10.84 20.92 31.76 74.00 42.24 16.04 26.88 64.00 37.12 Pass
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6. RADIATED EMISSION MEASUREMENT (UP TO 1GHz)

6.1. Block Diagram of Test Setup

<— 3mCor 10m) —»
V|| [
A A| [T
RF Cable —»
4am
V| | |t
? A' [T EUT
Pre-Amplifier m —> scI:m
l Test Table & Turntable
=T v oo , y

Test Receiver /

Ground Plane

6.2. Radiated Emission Limits

AS/NZS CISPR 32:2015+AMD1:2020, Class B, Table A.4

Frequency range Measurement Class B limits
bl Facility | Distance (m) | Detector type / bandwidth dB(pVv/m)

30to 230 30
OATS/SAC 10

230 to 1 000 _ 37

Quasi Peak / 120 kHz

30 to 230 40
OATS/SAC 3

230to 1 000 47

6.3. Test Procedure

The EUT was placed on a non-conductive table whose total height equaled 80cm. All units of equipment
forming the system under test (includes the EUT as well as connected peripherals and associated
equipment or devices) shall be arranged such that a nominal 0.1 m separation is achieved between the
neighboring units. Where the mains cable supplied by the manufacturer is longer than 1 m, the excess
should be folded at the centre into a bundle no longer than 0.4 m, so that its length is shortened to 1 m.

The EUT was set 3 meters (or 10 meters) away from the receiving antenna that was mounted on a
non-conductive mast. The antenna can move up and down between 1 to 4 meters to find out the
maximum emission level.
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The turntable can rotate 360 degree to determine the position of the maximum emission level.

The initial testing identified the frequency that has the highest disturbance relative to the limit while
operating the EUT in typical modes of operation and cable positions in a test setup representative of
typical system configuration.

The identification of the frequency of highest emission with respect to the limit was found by investigating
emissions at a number of significant frequencies. The probable frequency of maximum emission had
been found and that the associated cable and EUT configuration and mode of operation had been
identified.

The bandwidth of the Receiver is set at 120 kHz.

Test results were obtained from the following equation:

Measurement (dBuV) =Correct Factor (dB) + Reading (dBpV)
Over (dB) = Measurement (dBpV) - Limit (dBuV)

6.4. Measuring Results

Pass.

Please refer to the following pages.
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Project Information

Mode: ON Voltage: AC 120V/60Hz
Environment: Temp: 25°C; Humi:60% Engineer: JACK ZHANG
100 - ASINZS CISPR 32 Class B
80—+
B+
70—
E B0
;E 50-- ’ AS/NZS CISPR 32 Class B-OF Limat
g u\‘.uﬁ
b 40 il Lll‘.\ﬂlr
a4 | : = ™ W
A fl i N._;’ifl"*ww}..)“*:: \ W,%J‘ | J“IM#‘L“ ;I&W
10 o Mk I "-J'.--‘,_,,. Y
d . |
30M 100M 1G
Frequency[Hz]
Final Data List
Freq. QP Reading | Factor | QP Value | QP Limit | QP Margin | Height | Angle . .
NO- | MHz | [dBuvim] | [dB] | [dBuV/m] | [dBuV/m] | ~ [dB] il || (g | PEE | e
1 39.896 59.81 -31.18 28.63 40.00 11.37 100 144 Horizontal Pass
2 125.273 56.00 -33.39 22.61 40.00 17.39 200 187 Horizontal Pass
3 169.126 57.04 -32.65 24.39 40.00 15.61 200 325 Horizontal Pass
4 299.326 70.09 -28.38 41.71 47.00 5.29 100 123 Horizontal Pass
5 327.073 70.94 -27.14 43.80 47.00 3.20 100 144 Horizontal Pass
6 507.918 50.32 -23.15 27.17 47.00 19.83 100 236 Horizontal Pass
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Project Information
Mode: ON Voltage: AC 120V/60Hz
Environment: Temp: 25°C; Humi:60% Engineer: JACK ZHANG

100
90+
B0+
70+
60+

504 ASINZS CISPR 32 Class B-QF Limit

Leve! [dBpvm]

40

10 P ¥

N BT S g
w0t S T \J._.-ﬂq i OO \?"J L IWWMMW

L
L}

i i I I I i I
a0m 1008 1G

Fraguency[Hz]

Final Data List

o | Fro | s | Foer | G | b | aron |V | A | oty | verte
1 40.478 64.27 -31.08 33.19 40.00 6.81 100 68 Vertical Pass
2 59.882 59.77 -32.09 27.68 40.00 12.32 100 287 Vertical Pass
3 169.126 64.11 -32.65 31.46 40.00 8.54 100 312 Vertical Pass
4 205.993 63.16 -30.58 32.58 40.00 7.42 100 350 Vertical Pass
5 328.432 63.34 -27.14 36.20 47.00 10.80 100 92 Vertical Pass
6 602.220 49.96 -20.83 29.13 47.00 17.87 100 186 Vertical Pass
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Project Information

Mode: ON Voltage: AC 240V/50Hz
Environment: Temp: 25°C; Humi:60% Engineer: JACK ZHANG
100+ A ISPR 32 Clas:
90+
a0
e
E G0+
ZE 50+ ASINZS CISPR 32 Class B-OF Limut
% 40
TR A Pty ﬂk\wwfﬁmﬂg‘;’w |
i s 3 L oy i : J
W0+ 3 -hrv'--xv»""*f*'-'r'.-*!“\-“*f oy ”W WW
10+
0 . .
oM 10084 16
FranuencylHz]
Final Data List
Freq. QP Reading | Factor | QP Value | QP Limit | QP Margin | Height | Angle . .
NO- | MHz] | ‘[dBuvim] | [dB] | [dBuVim] | [dBuV/m] |  [dB] el | g || PO | el
1 41.254 66.32 -30.91 35.41 40.00 4.59 100 105 Vertical Pass
2 60.464 62.28 -32.14 30.14 40.00 9.86 100 348 Vertical Pass
3 104.705 60.25 -31.28 28.97 40.00 11.03 100 360 Vertical Pass
4 168.156 65.26 -32.67 32.59 40.00 7.41 100 348 Vertical Pass
5 259.548 61.74 -28.67 33.07 47.00 13.93 100 327 Vertical Pass
6 331.536 64.33 -27.15 37.18 47.00 9.82 100 77 Vertical Pass
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Mode: ON Voltage: AC 240V/50Hz
Environment: Temp: 25°C; Humi:60% Engineer: JACK ZHANG
100+ ASINZS CISPR 32 Class B
90+
a0
e
£ 60
% 50+ ASINZS CISPR 32 Class B-OF Limut
L feh
voow
oL | P P 8| IN",_ 1
a0t .ﬁa ] fJﬂgxywA“%\ﬂ%#mwﬂ%# ! »mﬂéﬁmﬂﬁﬂfnhvﬁugugunﬁ*"“
104 N, ¥ I v"“um
0 . . .
oM 10084 16
FreguencylHz]
Final Data List
Freq. QP Reading | Factor | QP Value | QP Limit | QP Margin | Height | Angle . .
NO- | MHz | [dBuvim] | [dB] | [@Buvim] | [dBuV/m] |  [dB] [cm] | [ | Polniy | Verdict
1 39.896 57.85 -31.18 26.67 40.00 13.33 100 192 Horizontal Pass
2 131.288 56.35 -33.64 22,71 40.00 17.29 200 34 Horizontal Pass
3 168.932 59.35 -32.65 26.70 40.00 13.30 200 301 Horizontal Pass
4 299.520 69.64 -28.38 41.26 47.00 5.74 100 168 Horizontal Pass
5 329.208 70.24 -27.15 43.09 47.00 3.91 100 130 Horizontal Pass
6 508.500 50.04 -23.14 26.90 47.00 20.10 100 217 Horizontal Pass
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7. RADIATED EMISSION MEASUREMENT (ABOVE 1GHz)

7.1. Block Diagram of Test Setup

<— 3m —>
RF Cable —» \v
Am Test Table & Turntable
g e EUT /
Pre-Amplifier im I 4
Ve MWW

EMI Test A WZZ;Z7/77*

Receiver Ground Plane

7.2. Radiated Limit
AS/NZS CISPR 32:2015+AMD1:2020, Class B, Table A.5

Frequency range Measurement Class B limits
(MHz2) Facility | Distance (m) | Detector type/ bandwidth dB(uVv/m)
1000 to 3000 50
3000 to 6000 Average / 1 MHz ”
1000 to 3000 | FOOATS 3 -
3000 to 6000 Peak /1 MHz -

Note: The highest internal source of an EUT is defined as the highest frequency generated or|
used within the EUT or on which the EUT operates or tunes. If the highest frequency of the
internal sources of the EUT is less than 108 MHz, the measurement shall only be made up to
1 GHz. If the highest frequency of the internal sources of the EUT is between 108 MHz and
500 MHz the measurement shall only be made up to 2 GHz. If the highest frequency of the
internal sources of the EUT is between 500 MHz and 1 GHz, the measurement shall only be
made up to 5 GHz. If the highest frequency of the internal sources of the EUT is above 1 GHz,
the measurement shall be made up to 5 times the highest frequency or 6 GHz, whichever is
less.
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Test Procedure

The EUT was placed on a non-conductive table whose total height equaled 80cm. All units of equipment
forming the system under test (includes the EUT as well as connected peripherals and associated
equipment or devices) shall be arranged such that a nominal 0.1 m separation is achieved between the
neighboring units. Where the mains cable supplied by the manufacturer is longer than 1 m, the excess
should be folded at the centre into a bundle no longer than 0.4 m, so that its length is shortened to 1 m.

The EUT was set 3 meters away from the receiving antenna that was mounted on a non-conductive mast.
The antenna can move up and down between 1 to 4 meters to find out the maximum emission level.

The turntable can rotate 360 degree to determine the position of the maximum emission level.

The initial testing identified the frequency that has the highest disturbance relative to the limit while
operating the EUT in typical modes of operation and cable positions in a test setup representative of
typical system configuration.

The identification of the frequency of highest emission with respect to the limit was found by investigating
emissions at a number of significant frequencies. The probable frequency of maximum emission had
been found and that the associated cable and EUT configuration and mode of operation had been
identified.

The frequency range above 1 GHz the measuring instrument use RBW=1 MHz and VBW=3 MHz.

Test results were obtained from the following equation:

Measurement (dBuV) =Correct Factor (dB) + Reading (dBpV)
Over (dB) = Measurement (dBpV) - Limit (dBuV)

Measuring Results

Pass.

Please refer to the following pages.
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Mode: ON Voltage: AC 240V/50Hz
Environment: Temp: 24°C; Humi:58% Engineer: JACK ZHANG
100 ASINZS CISPR 32 Class B
90+
80+ ASINZS CISPR 32 Class B -PK Liit
T 10 J'
E_ 60 ASINZS CISPR 32 Class B -AV Liit
) 90 e T ey YRR T 2 T r— o rwwﬁﬂ@
2 40 TMARARARA R A e i e Al
[i}]
a 30+
20+
10+
0 | | | | |
1G 26 3G 4G 5G 6G
Frequency[Hz]
PK Final Data List
Freq. PK Reading | Factor | PKValue | PK Limit | PK Margin | Height | Angle . :
NO- | iMHz] | [dBuV/m] | [dB] | [dBuV/m] | [dBuV/m] [dB] cml | [ Py | Mt
1 1712.142 61.46 -13.90 47.56 70.00 22.44 100 52 Vertical Pass
2 1905.181 60.78 -13.71 47.07 70.00 22.93 100 77 Vertical Pass
3 2298.260 63.06 -13.30 49.76 70.00 20.24 100 163 Vertical Pass
4 2770.354 62.76 -11.42 51.34 70.00 18.66 100 81 Vertical Pass
5 3791.558 58.76 -8.25 50.51 74.00 23.49 100 44 Vertical Pass
6 4706.741 58.67 -6.21 52.46 74.00 21.54 100 120 Vertical Pass
AV Final Data List
Freq. AV Reading | Factor | AV Value | AV Limit | AV Margin | Height | Angle . :
NO- | MHz] | [dBuv/im] | [dB] | [dBuV/m] | [dBuV/m] [dB] cml | [ Felerigy | et
1 1712.142 52.49 -13.90 38.59 50.00 11.41 100 52 Vertical Pass
2 1905.181 50.78 -13.71 37.07 50.00 12.93 100 77 Vertical Pass
3 2298.260 52.29 -13.30 38.99 50.00 11.01 100 163 Vertical Pass
4 2770.354 51.07 -11.42 39.65 50.00 10.35 100 81 Vertical Pass
5 3791.558 47.29 -8.25 39.04 54.00 14.96 100 44 Vertical Pass
6 4706.741 45.69 -6.21 39.48 54.00 14.52 100 120 Vertical Pass
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Mode: ON Voltage: AC 240V/50Hz
Environment: Temp: 24°C; Humi:58% Engineer: JACK ZHANG
100 ASINZS CISPR 32 Class B
90+
80+ ASINZS CISPR 32 Class B -PK Liit
€ 710 J'
5 607 ASINZS CISPR 32 Class B-AV Limit
% 50 e e s e 7 W&MM&M&M‘&
E 40‘:}«%‘ I8 AR FTRSENIOIN, e i T e
3 30+
20+
10+
0 | | | | |
1G 26 3G 4G 5G 6G
Frequency[Hz]
PK Final Data List
Freq. PK Reading | Factor | PKValue | PK Limit | PK Margin | Height | Angle . :
NO- | iMHz] | [dBuV/m] | [dB] | [dBuV/m] | [dBuV/m] [dB] cml | [ ey | Ve
1 1714.143 60.46 -13.90 46.56 70.00 23.44 100 105 Horizontal Pass
2 2011.202 63.21 -13.61 49.60 70.00 20.40 100 116 Horizontal Pass
3 2294.259 64.43 -13.31 51.12 70.00 18.88 100 181 Horizontal Pass
4 2790.358 61.09 -11.29 49.80 70.00 20.20 100 358 Horizontal Pass
5 3310.462 61.67 -9.50 52.17 74.00 21.83 100 83 Horizontal Pass
6 4274.655 58.64 -7.17 51.47 74.00 22.53 100 314 Horizontal Pass
AV Final Data List
Freq. AV Reading | Factor | AV Value | AV Limit | AV Margin | Height | Angle . :
NO- | iMHz] | [dBuV/m] | [dB] | [dBuV/m] | [dBuV/m] [dB] cml | [ Feleryy | Verle!
1 1714.143 51.39 -13.90 37.49 50.00 12.51 100 105 Horizontal Pass
2 2011.202 52.78 -13.61 39.17 50.00 10.83 100 116 Horizontal Pass
3 2294.259 53.64 -13.31 40.33 50.00 9.67 100 181 Horizontal Pass
4 2790.358 51.27 -11.29 39.98 50.00 10.02 100 358 Horizontal Pass
5 3310.462 49.69 -9.50 40.19 54.00 13.81 100 83 Horizontal Pass
6 4274.655 46.79 -7.17 39.62 54.00 14.38 100 314 Horizontal Pass
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Mode: ON Voltage: AC 120V/60Hz
Environment: Temp: 24°C; Humi:58% Engineer: JACK ZHANG
100 ASINZS CISPR 32 Class B
90+
80+ ASINZS CISPR 32 Class B -PK Liit
€ 710 J'
z 60+ ASINZS CISPR 32 Class B -AV Limit
% 50 WN!L‘(WMW&PHWy-' dad ad e doariH l—‘\"' - .\J “llﬁJ m-!ﬁl .J“ﬂ!.h!*--..huah!lﬂ-“&.ﬁ----
E 40 R TP ¥ A e e N o O e e — e e o SN,
3 304
20+
10+
0 | | | | |
1G 2G 3G 4G 5G 6G
Frequency[Hz]
PK Final Data List
Freq. PK Reading | Factor | PKValue | PK Limit | PK Margin | Height | Angle . :
NO- | iMHz] | [dBuV/m] | [dB] | [dBuV/m] | [dBuV/m] [dB] cml | [ ey | Ve
1 1266.053 63.26 -14.06 49.20 70.00 20.80 100 170 Horizontal Pass
2 1764.153 60.46 -13.85 46.61 70.00 23.39 100 27 Horizontal Pass
3 2310.262 63.28 -13.29 49.99 70.00 20.01 100 80 Horizontal Pass
4 2780.356 61.43 -11.36 50.07 70.00 19.93 100 0 Horizontal Pass
5 3496.499 58.46 -9.20 49.26 74.00 24.74 100 263 Horizontal Pass
6 4277.656 57.43 -7.17 50.26 74.00 23.74 100 40 Horizontal Pass
AV Final Data List
Freq. AV Reading | Factor | AV Value | AV Limit | AV Margin | Height | Angle . :
NO- | iMHz] | [dBuV/m] | [dB] | [dBuV/m] | [dBuV/m] [dB] cml | [ Feleryy | Verle!
1 1266.053 51.49 -14.06 37.43 50.00 12.57 100 170 Horizontal Pass
2 1764.153 50.49 -13.85 36.64 50.00 13.36 100 27 Horizontal Pass
3 2310.262 51.49 -13.29 38.20 50.00 11.80 100 80 Horizontal Pass
4 2780.356 50.76 -11.36 39.40 50.00 10.60 100 0 Horizontal Pass
5 3496.499 48.49 -9.20 39.29 54.00 14.71 100 263 Horizontal Pass
6 4277.656 45.04 -7.17 37.87 54.00 16.13 100 40 Horizontal Pass
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Mode: ON Voltage: AC 120V/60Hz
Environment: Temp: 24°C; Humi:58% Engineer: JACK ZHANG
100- ASINZS CISPR 32 Class B
90+
80+ ASINZS CISPR 32 Class B -PK Liit
€ 710 J'
5 607 ASINZS CISPR 32 Class B-AV Limit
E 40 TR AR AR i LTI sospe il Ao o oy A it i ol oo rormin S i e s ainitmisgf 5%
[i}]
a 30+
20+
10+
0 | | | | |
1G 26 3G 4G 5G 6G
Frequency[Hz]
PK Final Data List
Freq. PK Reading | Factor | PKValue | PK Limit | PK Margin | Height | Angle . :
NO- | iMHz] | [dBuV/m] | [dB] | [dBuV/m] | [dBuV/m] [dB] cml | [ ey | Ve
1 1755.151 60.79 -13.86 46.93 70.00 23.07 100 112 Vertical Pass
2 1888.178 60.46 -13.73 46.73 70.00 23.27 100 354 Vertical Pass
3 2313.263 63.49 -13.28 50.21 70.00 19.79 100 192 Vertical Pass
4 2821.364 60.16 -11.10 49.06 70.00 20.94 100 195 Vertical Pass
5 3515.503 60.49 -9.14 51.35 74.00 22.65 100 170 Vertical Pass
6 4388.678 58.49 -7.00 51.49 74.00 22.51 100 332 Vertical Pass
AV Final Data List
Freq. AV Reading | Factor | AV Value | AV Limit | AV Margin | Height | Angle . :
NO- | MHz] | [dBuv/im] | [dB] | [dBuV/im] | [dBuV/m] [dB] cm | [ Felerigy | et
1 1755.151 51.98 -13.86 38.12 50.00 11.88 100 112 Vertical Pass
2 1888.178 51.54 -13.73 37.81 50.00 12.19 100 354 Vertical Pass
3 2313.263 53.61 -13.28 40.33 50.00 9.67 100 192 Vertical Pass
4 2821.364 50.86 -11.10 39.76 50.00 10.24 100 195 Vertical Pass
5 3515.503 48.89 -9.14 39.75 54.00 14.25 100 170 Vertical Pass
6 4388.678 47.20 -7.00 40.20 54.00 13.80 100 332 Vertical Pass
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8. PHOTOGRAPH

8.1. Photos of Conducted Emissions from the AC Mains Power Ports
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8.2. Photo of Conducted Emissions at Telecommunications/network port Measurement
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8.3. Photo of Radiation Emission Measurement (UP TO 1GHz)

L == 3
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8.4. Photo of Radiation Emission Measurement ( Above 1GHz)
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APPENDIX |
(Photos of EUT)

: nb@emtek.com.cn

167%8iE8S ik : Http://www.emtek.com.cn

FRHBEMENEATRAT ikt 37T
EMTEK(Ningbo) Co., Ltd Add: No. 8, Building 8, Lane 216, Qingyi Road, High-tech Zone, Ningbo, Zhejiang, China  Http://www.emtek.com.cn  E-mail: nb@emtek.com.cn

Report No. ENB2209290149E00801R Page 37 of 45 Ver.1.0



EMTEK()

Access to the World

FRHEMENERERATE il T E TR R X EiRiK2167580E8S ML : Http://www.emtek.com.cn  ## : nb@emtek.com.cn
EMTEK(Ningbo) Co., Ltd. Add: No. 8, Building 8, Lane 216, Qingyi Road, High-tech Zone, Ningbo, Zhejiang, China  Http://www.emtek.com.cn  E-mail: nb@emtek.com.cn

Report No. ENB2209290149E00801R Page 38 of 45 Ver.1.0



EMTEK()

Access to the World

FRHEMENERERATE ol I T E TR R X EIRR21658@8S ML : Http://www.emtek.com.cn  ## : nb@emtek.com.cn
EMTEK(Ningbo) Co., Ltd. Add: No. 8, Building 8, Lane 216, Qingyi Road, High-tech Zone, Ningbo, Zhejiang, China  Http://www.emtek.com.cn  E-mail: nb@emtek.com.cn

Report No. ENB2209290149E00801R Page 39 of 45 Ver.1.0



EMTEK()

Access to the World

FREGEMENERERAR ol I T E TR R X EIRR21658@8S ML : Http://www.emtek.com.cn  ## : nb@emtek.com.cn
EMTEK(Ningbo) Co., Ltd. Add: No. 8, Building 8, Lane 216, Qingyi Road, High-tech Zone, Ningbo, Zhejiang, China  Http://www.emtek.com.cn  E-mail: nb@emtek.com.cn

Report No. ENB2209290149E00801R Page 40 of 45 Ver.1.0



EMTEK®)

Access to the World

FEHEMSNERERARE ot T B TFIRT R X 528216580885 Rtk : Http://www.emtek.com.cn  #B# : nb@emtek.com.cn
EMTEK(Ningbo) Co., Ltd Add: No. 8, Building 8, Lane 216, Qingyi Road, High-tech Zone, Ningbo, Zhejiang, China  Http://www.emtek.com.cn  E-mail: nb@emtek.com.cn

Report No. ENB2209290149E00801R Page 41 of 45 Ver.1.0



EMTEK()

Access to the World

FRGEEMENERERATE ol I T E TR R X EIRR21658@8S ML : Http://www.emtek.com.cn  ## : nb@emtek.com.cn
EMTEK(Ningbo) Co., Ltd Add: No. 8, Building 8, Lane 216, Qingyi Road, High-tech Zone, Ningbo, Zhejiang, China  Http://www.emtek.com.cn  E-mail: nb@emtek.com.cn

Report No. ENB2209290149E00801R Page 42 of 45 Ver.1.0



EMTEK()

Access to the World

* =

FRGEEMENERERATE ol I T E TR R X EIRR21658@8S ML : Http://www.emtek.com.cn  ## : nb@emtek.com.cn
EMTEK(Ningbo) Co., Ltd Add: No. 8, Building 8, Lane 216, Qingyi Road, High-tech Zone, Ningbo, Zhejiang, China  Http://www.emtek.com.cn  E-mail: nb@emtek.com.cn

Report No. ENB2209290149E00801R Page 43 of 45 Ver.1.0



EMTEK(Y)

Access to the World

*** End of Report ***
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Statement

1. FRELEMEASFR "SECUERE" T3 ;

This report will be void without authorized signature or special seal for testing report.

2. REVFAINRENEEHDEH |

This report shall not be copied partly without authorization.

3. HAREACNERONENERBR , FESXIFRIMCREMBERES MRS |
The test results or observations are applicable only to tested sample. Client shall be responsible for

representativeness of the sample and authenticity of the material.

4 . AMEREFICUIEREERAFSUIZRBEAERRATEER , (MEABFEE. B, BFHRIE
EEHIFERIER
The observations or tests with special mark fall outside the scope of accreditation, and are only used for

purpose of commission, research, training, internal quality control etc.

5. AIRSUSEWERITHESUHIE  RERNMEEEATRAINGE , ALWEARFBRBERIE | BILE.
R A IR ERIBRD |
The test results or observations are provided in accordance with measured value, without taking risks caused
by uncertainty into account. Without explicit stipulation in special agreements, standards or regulations,

EMTEK shall not assume any responsibility.

6. MM ENREEERN  BTREEIREZBic 20 BRRE |

Objections shall be raised within 20 days from the date receiving the report.
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